SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

un]
Spes v
Ref Level 30,00 dém  Offset 1450 d& Mode Auto Sweep Ref Level 30,00 dem Offset 14.50 dB Made Auto Sweep
Count 100/100 SGL Count 100/100
(@1 fvaPwr (@1 AvgPwr
Limit fheck PA TS
20 BE‘F\E"‘ FPURIOUS INE_ABS P& INE_ABS PASS "
1
10 dBm 10 darm [l
o de o'dem -
i
-10 dam: -10 dBm Jlj \
SPLIRIGIIG.. LINE_ABS | \‘
20 d I -20 dBm :
20 dam 1
A\ \ ‘ 1
i | A .
30 dam_ . l : , ,‘ 1 .‘ 30 dBm /
\ J | b | |
-49 dgf{w - - 4 - — ] 40 dBm i
L PR Rew——, [ i JJ \ 4 1 P 4 FTIVY | "
i | oA AL N o f
50 dam e st
e 50 dém
Start 1.84 GHz 3003 pts Stop 1.86 GHz ||| start 1,905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | REW | Froguency | Pawerabs |
1.840 GHz 1.849 GHz | 1,000 MHz 1,84610 GHz -23.80 dém -10.60 dB [ 1,905 GHz 1.915 GHz 100,000 kHz 101445 GHzZ 20.33.dBm
1.848 GHz 100.000 kHz 1,85000 GHz -31.21 dBm 1815 GHz | 1516 Gz | 100,000 ki | T 5.5 dbm |
100.000 kHz Lisumoaie | 20.56 dBm 1.516 GHz 1.525 GHz 1.000 MHz 36.29 dBm |
T -
L _ 1 [
D l1&.0EC.2 12 . i ! g
Lowest Band Edge / Full RB Highest Band Edge / Full RB
un]
Spectrum 7
Ref Level 30.00 dém  Offset 14 50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr =
Limit ¢heck PAkS E r
20 BE‘F\E"‘ FPURIOUS INE_ABS P& 20 dg’l_‘[_n" FPURIO INE_ABS PAS!
10 derm 10 démy
- B o o :
-10 dam f \‘ -1 dBm
| sPuRIGUS LINE_ABS | \ '
-20 dam - | -4 dBm ‘\
\
-30 dam . ,!35 dem L i, 2
] sanes el ad TN
J dam: ~40 dBm
o
-50 dam -50 dBm
ke 50 dém
Start 1.04 GhHz 3003 pts Stap 1.86 GHz || Start 1,905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | powerabs | Avimit || RangeUp | RBW | Fraguency | powerabs |
1.840 GHz 1.849 GHz | 1,000 MHz 1,84890 GHz -28.16 dém -15.16 dB 1.915 GHz 100,000 kHz 190751 GHz 3.00 dBm
1.848 GHz 1.B50 GHz 100.000 kHz 1,8495 GHz -34.27 dBm -21,27 dB 116 GHz | 100,000 ki | 31500 oHe | 32,57 dbm |
1.860 GH2 100.000 kHz 3.88 dim 2 B 1.516 GHz 1.525 GHz 1.000 MHz 1.91620 GHz -23.84 dBm | -10.84 dB
—— R
L - L 1 L

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

: A244 of A531
: Mar. 19, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spes

Ref Level 30.00 dém  Offset 14.50 dB

Count 100/100

Mode Auto Sweep

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14.50 dB Mode suto Sweep

(@1 fvaPwr (@1 AvgPwr
Limit §heck PA A
20 hine FPURIOUS JINE_ABS PA )‘ INE_ABS PARS .
| ]
|
18 dem i ? 10 dam I‘
0 dB | & 0 dBm 11
| ] \
J
10 dam - \ 10 dem —
SPLRIGIIS. LINE_ABS f l | {0\
-20 dém - - -20 dem i
P % ” Ti
-30 dem, ! ! I 'l\ f ‘ il -30 dBm /
] | 1
40 fiafn \ | 1 .J \ yil H 40 daim fj \ "' b
"'“E' e 'J.WI/ R i / \ ’M .‘ l\ r’" \' ‘ -
50 dam AL gy iy " - SN | — val n et
-60 dBm 50 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz ||| start 1,905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | REW | Froguency | Pawerabs |
1.640 GHz 1843 GHz | 1,000 MAz 1,534600 GHz ~23.06 d8m 1006 gé ||| 1,505 GHEZ 1.91E GHz 100,000, kFz 1.01439 GFz 10,67 dim
1,843 GHz 100,000 kHz 1,35000 GHz -31,77 dBm 77 d8 1815 GHz | 1516 Gz | 100,000 ki | 15 i ~35.46 dbm |
100.000 kHz 1.85054 GHz | 19.09 dBm . -10.91 d8 1.516 GHz 1.525 GHz 1.000 MHz 1.91600 GHz -36.29 dBm |
L [ {
D l1&.0EC.2 12 . i ! g
Lowest Band Edge / Full RB Highest Band Edge / Full RB
)
Spectrum T
Ref Level 30.00 dém  Offset 14 50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode suto Sweep
SGL Caunt 100/100 SGL Count 100/100
(@1 fvaPwr =
Limit ¢heck PAkS E r
20 BE‘P\E“‘ FPURIOUS INE_ABS P& 20 dg’i_‘[_n" FPURIO INE_ABS PAS!
10 dBm 10 dam
0 de 2 B e s s s e gy K o :
' \
{ |
-10 derm } -1p dem
| sPuRIGUS LINE_ABS | ‘
-20 dam T L -0 dem |
R
L | I/ \ [
-30 dem e s y 3 0 cer { [T ey ]
e |
I P ""*N.‘_
-40 dém 40 deim
-50 dam -50 dBm
ke 50 dém
Start 1.04 GhHz 3003 pts Stap 1.86 GHz || Start 1,905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Ppowerabs | RangeUp | REW | Fraguency | Powerabs |
1.840 GHz 1.849 GHz | 1,000 MHz 184882 GHz -27.38 dbm 1.915 GHz 100,000 kHz 1.00741 GHzZ 2.13 dBm
1,843 GHz 1.850 GHz 100,000 kHz 1,35000 GHz ~34.43 dBm 1516 Gz | 166 560 ke | 31503 Gz | 3550 e ]
1.860 SHz 100.000 kHz 1.356 3.25 dBm £ 1.816 GHz 1.925 GHz 1,000 MHz 1.91616 GHz -25.41 dBm | ~12.41 dB
——

[ 1

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number 1 A245 of A531
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

un]
Spec v
Ref Level 30,00 dém  Offset 1450 d& Mode Auto Sweep Ref Level 30,00 dem Offset 14.50 dB Made Auto Sweep
Count 100/100 SGL Count 100/100
(@1 fvaPwr (@1 AvgPwr
Limit §heck PA PARE
20 BE‘P\E“‘ FPURIOUS INE_ABS PARS r INE_ABS PASS FI‘
|
18 dem ! \l 10 dam {
od8 ( \ 0 dBm —
[ I
-10 dBm: 7 -10 dém |
SPURIGIUS., LINE_ABS f '-\ | \
-20 dam — -20 dBm f—
™ R ; [ |
-30 dém / + B -30 dBm
fl---, [ \ | Il /’ \
\ L1 I | 4
gl | \ M ] - 40 dBm
A el P i NG -
50 dam P ) Fy - _—
e 50 dém
Start 1.84 GHz 3003 pts Stop 1.86 GHz ||| start 1,905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Powerabs | Atimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs |
L840 Sz 1,890k 1,000 MHz ~23.24 dbm 102448 |)f 1,905 GHz 1.915 Ghz 100,000 kHz 1.91442 GHz 19.52 dBm
1,843 GHz 1.850 GHz 100,000 kHz -34.7% dBm -21,79 d8 1815 GHz | 1516 Gz | 100,000 ki | 181500 ariz | 3154 dbm ]
1.BED GHe 100.000 kHz ] 18.77 dim . -11.23 dB 1.516 GHz 1.525 GHz 1.000 MHz 1.91608 GHz -35.71 dBm |
T -
L _ - 1 [
D 16.DEC.2019 . i ! 18 2
Lowest Band Edge / Full RB Highest Band Edge / Full RB
)
Spectrum T
Ref Level 30.00 dém  Offset 14 50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode suto Sweep
SGL Caunt 100/100 SGL Count 100/100
(@1 fvaPwr

Limit ¢heck PARS [ AR
20 BE‘FE“‘ FPURIOUS INE_ABS P& 20 dg’i_r_n'- FPURIO INE_ABS PAS!
10 derm 10 dam
0 de J O e i T e e s T ;. 0 ‘
|
-10 dam | \‘ -1p dem
| SPURIGUS LINE_ABS I‘ ! |
-20 darm 1 T -#n dBm T
1‘, ,’3& dBm \ i o
s i oz [
40 dBm
T
50 dm
50 dém
Start 1.84 GHz 3003 pts Stap 1.86 GHz || |'Start 1,905 GHz 6003 pts Stop 1.925 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Ppowerabs | ALimit RangeUp | REW | Fraguency | Powerabs |
1.840 GHz 1.849 GHz | 1.000 MHz 1,84882 GHz -22.01 dém -15.01 dB 1.915 GHz 100,000 kHz 1. 90857 GHz 1.67 dBm
1,848 GHz 1.B50 GHz 100,000 kHz -35.08 dBm -22.08 da 1.916 GHz | 100,000 kHz | 91500 GHz | 33.32 dBm |
1.860 GH2 100.000 kHz 2.63 diim | B 1.516 GHz 1.525 GHz 1.000 MHz ‘ ‘ -25.55 dBm |
L I )il
Sporton International (Shenzhen) Inc. Page Number 1 A246 of A531
TEL : 86-755-8637-9589 Report Issued Date : Mar. 19, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EEQ07



SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 15MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
un]
Spes v
Ref Level 30.00 dim  Offsat 14.50 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode suto Sweep
Count 100/100 SGL Count 100/100
(@1 fvaPwr (@1 AvgPwe
Limit ¢heck [ PA
20 BE‘P\E"‘ FPURIOUS INE_ABS P& INE_ABS PAS! ”
18 dem 10 dam ‘ ‘
ods 0 B ¥
-10 dBm -10 dBm [ \
SPURIGIUS, LINE_ABS / ‘.\
-20 dam -20 dBm
- | Y
.30 dam F' ‘ L f\ -30 dBm !
[ I i J Al
40 e} | - 4 o i - ! 40 dBm - ]
e i I JUl e A I T A | '
sainm L LA Wby R o / o —
-60 dBm 50 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions [Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | vpowerabs |  atimit | Rangelow | Rangeup | RBW | Froquency | Pawerabs | ali
1.640 GHz 1.848 GHz | 1,000 MHz 1.84409 GHz a5 db | [ 1,500 GHz 1.915 GHz 100.000 kHz 1.91419 GHz 20.64 dBm -9.36 dB
1,848 Gy HLEED ke LASHAI H =5 L 1,915 GHz | 1916 GHz | 150,000 khz | 1.91536 GHz | -26.19 dBm | -13.19 d8
100.000 kHz ~8.47 da 1.816 GHz 1.525 GHz 1,000 MHz 1.91606 GHz -35.24 dim 24 dB
T -
L | va 1 i L
o l1&.0EC.2 12 = e 1 $19:32
Lowest Band Edge / Full RB Highest Band Edge / Full RB
)
Spectrum T
Ref Level 30.00 dém  Offsat 14.50 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 14.50 dg Maode 4suto Sweep
SGL Caunt 100/100 SGL Count 100/100
(@1 fvaPwr =
Limit §heck PA E L
20 BE‘P\E"‘ FPURIOUS INE_ABS P& 20 dg’l_‘[_n" FPURIO INE_ABS PAS!
10 dBm 10 dam
0de = = e ~\ 0 T T
-10 dam ‘| -1} dBm |
| spiRIGUS LINE_ABS ‘
-20 dam t -2p dBm
x i
-30 dem B 0 dem .,
[ Y ]
40 dam
50 dBm
50 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| 5tart 1.9 GHz 5003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs |  Atimit RangeUp | RBW | Fraguency | Powerabs | ALimit
1.840 GHz 1.849 GHz | 1.000 MHz 1,84867 GHz -30.14 dém -17.14 dB 1.915 GHz 100,000 kHz 100395 GHz 1.31.dBm -23.69 dB
1,843 GHz 1.850 GHz 150,000 kHz -33,22 dBm 20,22 da 116 GHz | 150 000 khz | 21501 GHe | 3144 dBrm | 1844 d8
1.865 GHz 100.000 kHz 1.525 GHz 1,000 MHz 1.91614 GHz -24.66 dBm | -11.66 dB
- —
ke _ L
= ; = 1 =] i6:

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number

1 A247 of A531
Report Issued Date : Mar. 19, 2020
Report Version

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

. G
Spectrum = s 7
Ref Level 30.00 dim  Offsat 14.50 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit ¢ Lo R
20 e _FPURIOUS LINE_ABS ap ohine —BPURIOUS_LINE_ABS PARS F
10 dBm 10 darm ‘ i
o de 0 dBm / \
-10 dam: -10 dBm Tt
SPURIGLE LINE_ARS
-20 dam -20 dBm ,’; \‘\
-30 dém L !”, -30 dBm / |
[ ‘. [
49 dBm 1 40 deim i + r
L PR P ; | | L H [ W u i |
, A, AN | I
3 s SN A W || [P . R
-50 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions  Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraguency | Powerabs |
1.840 GHz 1.849 GHz | 1.000 MHz 1.84420 -24.90 dBém -11.90 dB [ Hr 1.915 GHz 100,000 kHz 161415 GHz 19.61.dBm
1.843 GHz 1.BS0 G 150.600 kHz -32.18 dBm -19.18 dé 1.916 GHz | 150,000 kHz | 31501 GHz | ~32.36dbm |
1.850 GHz | 1.865 100.000 kHz 19.60 dim . 10.10 d8 1.525 GHz 1,000 MHz 1.91632 GHz -37.11 dBm |
1
L B [ | |
D 1 12 5 e 1 s18:31
Lowest Band Edge / Full RB Highest Band Edge / Full RB
G
Spectrurm 2 = v
Ref Level 30.00 dém  Offsat 14.50 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 14.50 dg Maode 4suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit heck [
20 BE‘P\E"‘ FPURIOUS INE_ABS ! BPURIOUS INE_ABS
10 derm 10 démy
0 8 7 ey 0 chim— =
-10 dBm k \ -10) dBm l
| _SPLRIGUIS LINE_ABS / | }
-20 dam J - -20 dBm |\
VU
-30 dBm - -80 dam . [
] 2 Y ’; - W\
40 dBm &
-50 dBm
-50 dBm
Start 1.84 GHz 8003 pts Stop 1.865 GHz | |['Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Froquency | Pawerabs |
1.840 GHz 1,000 MHz 1,84840 GHz -30.08 dém [ 0 GHZ 1.915 GHz 100,000 kHz 00349 GHz i
1.843 GHz 150.600 kHz 1,34998 G -35.56 dBm 1916 GHz | 150,000 kHz | 31501 GHz |
1.850 GHz | LB65 GH 100.000 kHz 1.96358 1.31 dBm 1.525 GHz 1,000 MHz 1.91625 GHz -13.49 dB
_]—7 v i — —
L L _J 1 &

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number 1 A248 of A531
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

G
Spec 7
Ref Level 30.00 dim  Offsat 14.50 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode suto Sweep
Count 100/100 SGL Count 100/100
@1 avgPwr (@1 AvgPwe
Limit ¢heck PAE PA
20 BE‘P\E"‘ FPURIOUS INE_ABS P& INE_ABS PASS
10 dBm 10 darm
o de 0 dBm
-10 dam: -10 dBm
SPURIGLE LINE_ARS
-20 dam 7 1 -20 dBm
-30 dBm f ‘ ; -30 dBm :
49 dBm \ j | -40 dBm Lt
' e/ I E T M. s
bl . SRS S e — . ‘
-50 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraguency | Powerabs |
1.840 GHz 1.849 GHz | 1,000 MHz 1,84437 GHz -23.89 dém -10.69 dB [ 1,500 GHz 1.915 GHz 100,000 kHz 1.91413 GHz 19.56 dBm
1.843 GHz 1.BS0 GHz 150.600 kHz -32.85 dBm -19.85 d8 1.015 aHz | 1916 Ghz | 150,000 kHz | 131577 GHz | 2,60 dBm | 1560 d8
1.865 GHz 100.000 kHz ~10.85 48 1.816 GHz 1.525 GHz 1,000 MHz 1.91639 GHz 36.05 dém -23.05 dB
L [ | | i
D 16.DEC, 2 19 3 2 ) 524
Lowest Band Edge / Full RB Highest Band Edge / Full RB
G
Spectrurm T
Ref Level 30.00 dém  Offsat 14.50 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 14.50 dg Maode 4suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr -
Limit heck PA K /
20 BE‘F\E"‘ FPURIOUS INE_ABS P& 20 dg’l_‘[_n'- FPURIO INE_ABS PAS!
10 derm 10 démy
0 ds 5 - . 0
f 1 | l
-10 dBm k ‘|
| _SPLRIGUIS LINE_ABS / ‘
-20 dam
] R V[ poed
-30 dBm
p—— i N pet ]
40 dBm
-50 dBm
-50 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |['Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Ppowerabs | ALimit RangeUp | REW | Fraguency | Powerabs | ALimit
1.840 GHz 1.849 GHz | 1,000 MHz 1,84863 GHz -20.71 dém -16.71 dB 1.915 GHz 100.000. kHz 1.90265 GHz 62 2
1.843 GHz 1.BS0 GHz 150.600 kHz 1,34999 GHz X -23.07 d8 1916 GHz | 150,000 kHz | 31501 GHz | .
1.865 GHz 100.000 kHz 0.84 dim 2 B 1.516 GHz 1.525 GHz 1,000 MHz 1.91619 GHz -13.01 dB
—— —
L - L 1 L

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number
Report Issued Date
Report Version

: A249 of AG31
: Mar. 19, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum = s 7
Ref Level 30.00 dim  Offsat 14.50 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit ¢ Lo R
20 e _FPURIOUS LINE_ABS ap ohine —BPURIOUS_LINE_ABS PASS ‘.\
|
10 dBm ]'I 10 darm }
o de ’ i 0 dBm l} i
-10 dam Ll -10 dBm f )
-24 dem ,"‘ i -20 dBm - ‘.‘
4 -30 dBm i \ !
I }i \n A |\ |, [
i v i i S e
X L I N _ . { M Iy \‘h"J Ay |\ Ik
5 g + A | (S -
-50 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz ||| start 1.805 GHz 6003 pts Stop 1.925 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraguency | Powerabs |
1.840 ?Hz 1.849 -:;H: | 1,000 MHz 1,848806 GHz -36.14 dBém -23.14 dB [ 1,895 GHz 1.915 GHz | 100,000 kHz | 1.91394 GHz | 20.27 dém |
1.843 GHz 1.BS0 G 200,000 kHz z -30.21 dBm -17.21 dB o 1.916 GHz 200,000 kHz 1533 GHz -27.23 dBm |
L350 Gz | 1.870 GHz 100.000 kHz 2041 dam | 1.816 1.525 GHz 1,000 MHz 1.91B05 GHz -28.92 dam -15.92 d
1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o=
Spectrurm 2 = v
Ref Level 30.00 dém  Offsat 14.50 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 14.50 dg Maode 4suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
Limit ¢heck
20 BE‘P‘E"‘ FPURIOUS _JINE_ABS BPURIOUS_LINE_ABS
10 dBm 10 dam
0 de e PR 0 o8
| | ]
-10 ddm b -10f dBm
-20 dém J | -2 dBm \‘
-30) B[ m—— = jé dBrmn :
1
N N "'"'-\\
40 dBm b’
50 dBm
50 dBm
Start 1.84 GHz 3003 pts Stap 1.87 GHz |||'5tart 1.805 GHz 5003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Froquency | Powerabs | alimi
1.840 GHz 1,000 MHz 1.84861 GHz -27.50 d&m l z 1.515 GHz 100.000 kHz 1.90375 GHz 0.28 dBm .72 dB
1,848 GHz 200000 kiz 18438515 £ 1,916 GHz | 200,000 khz | 1,91596 GHz | -31.14 dBm | -19.14 d8
1.850 GHz | 100.000 kHz 1864 1.525 GHz 1,000 MHz 1.91869 GHz -24.65 dim -11.65 dB
- —
L. _R | 1 "]
= ; = 1 = =] ¥ 1
Sporton International (Shenzhen) Inc. Page Number 1 A250 of A531
TEL : 86-755-8637-9589 Report Issued Date : Mar. 19, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EEQ07



SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spes

Ref Level 30.00 dém  Offset 14.50 dB

Count 100/100

Mode Auto Sweep

Ref Level 30,00 d&m
SGL Count 100/100

Offset 14.50 dB Mode suto Sweep

(@1 fvaPwr (@1 AvgPwr
Limit fheck PA TS
20 BE‘P\E"‘ FPURIOUS INE_ABS F\ A INE_ABS PASS f
10 dBm h 10 dm \}
0 d8 0 dBm - i
I
-10 dam -10 dBm —
SPLRICS. LINE_ABS / \
-24 dém -20 dBm 2 Y
\
-30 dBm -30 dBm |
| \
-40 dam - - 40 dBm T —
prieert J by iy e il 4 ﬁ l \ 1 lnf\nl “l
-50 dam e f S g || Ul T e e
DL 50 dém
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | atimit Rangelow | Rangeup | RBW | Fraguency | Powerabs |  aLi
Ll S LEs2GHe | 1,000 e 184547 Oilz -38.50 dm -25.50.8 ||| 1,895 GHz 1.915 GRz 100,000 krz 1.91388 GHz 1061 dBm -10.39 d&
1.848 GHz 1.B50 GHz 200.000 kHz -31.66 dBm 88 dB 1,915 GHz | 1916 GHz | 500000 KMz | 181600 aHz | 28,71 dbim | 17148
1.870 GHz 100.000 kHz : iz | 19.69°dam | 1 8 1.816 GHz 1.525 GHz 1,000 MHz 1.91604 GHz -37.27 dam 7 da
——
T -
L | va 1 i L
D 16.DEC, 2 19 a g !
Lowest Band Edge / Full RB Highest Band Edge / Full RB
e
Spectrum T
Ref Level 30.00 dém  Offset 14 50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr B
Limit ¢heck PARS B L
20 BE‘P\E"‘ FPURIOUS INE_ABS P& 20 dg’l_‘[_lf- FPURIO INE_ABS PAS!
10 dBm 10 d8m
L A T 7 0 dBm
[
-10 ddm | -10{ dBm
| _SPLRIGUIS LINE_ABS ‘ \
-20 dam J T -20 dBm
\ [ \
-30 dBm { 1 -3 dBm ——iy,
pot/ gl g N\ o
\
40 dBm g
-50 d&m
-50 dBm:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REW |  Frequency | powerabs |  Atimit Range Up | RBW | Froquency |  Powerabs |
1.840 GHz 1.849 GHz | 1,000 MHz 1,84897 GHz -28.9% dém -15.99 db 1.915 GHz 100.000 kHz 1.90617 GHz 79.dBm
1.848 GHz 1.B50 GHz 200.000 kHz 184356 GHz -34.21 dBm -21,31 dB 116 GHz | 500000 KMz | ; T % dbm |
1.870 GHz 100.000 kHz 1.96445 GHz | -0.15 dim B 1.525 GHz 1.000 MHz -28.17 dBm |
——
T —
ke _ - L

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number : A251 of A531
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)
Spec o
Ref Level 30,00 dém  Offset 1450 d& Mode Auto Sweep Ref Level 30,00 dem Offset 14.50 dB Made Auto Sweep
Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwe
Limit §heck PA A

20 BE‘F\E"‘ FPURIOUS INE_ABS P& INE_ABS PASS

| ‘]
18 dem l i 10 dam ,}
odg | ‘ 0 B 1

Il i
-10 dam T -10 dBm L1

Ik [
SPURIGIUS, LINE_ABS I \
-20 dam gl(‘ - -20 dBm —
-30 dem n ﬂ \ -30 dBm : A

[
49 dam - AL / \
sl Wy o L Wl i
11/ T
-50 dam g NSRRGSR Y St S (SN | 507 mmm——_ 1 il Lol s
e 50 dém
Start 1.84 GHz 3003 pts Stop 1.87 CHz | (|'Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | atimit Rangelow | Rangeup | RBW | Fraguency | Powerabs |  aLi
L0 Sl LEs2GHe | LN e 184752 Oilz -27.49 dbm 144908 | 1,895 GHz 1.915 GRz 100,000 krz 1.91395 GHz 1041 dBm -10.59 d&
1.849 Sz LI bz LasaitnHy = =155 4R 1,915 GHz | 1,916 GHz | 200,000 khz | | -27.65 dBm | -14.65 dB
100.000 kHz 185 19.39°dam | ~10:61 48 1.816 GHz 1.525 GHz 1,000 MHz -27.06 dBm -14.06 dB
T - —
L | va 1 i L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

un]
Spectrurm T
Ref Level 30.00 dém  Offset 14 50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr -
Limit ¢heck PARS E I
: _§PURIOUS_|INE_AB A ine _§PURIO INE_ABS PAS
20 BE‘P\E" PURIOL INE_ABS ! 20 UEII'\L. 4 ) 3
10 derm 10 démy
0o P B e A 0 dBm =
| \
-10 dBm - -10f dBm ‘
| _SPLRIGUIS LINE_ABS ‘ } \
-20 dam T [ -20 dBm i
) \ | |
-30 dam L y T ’}6 derm ]
et/ \ \.P"
40 dBm -
-50 dBm
-50 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Avimit || RangeUp | RBW | Fraguency | powerabs |
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SPORTON LAB.
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Report No. : FG9N2009-01B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 14.50 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 14.50 dB Mode suto Sweep
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| Range Low | Range Up | RBW | Frequency | Powerabs | Rangelow | Rangeup | | Frequency | Power Abs |
30,000 MHz 1.000 GHz | 1.000 MHz 987.15392 MHz | —40.18 dBm 30,000 MHz | 1.000 GHz | 927.04308 MHz —40.20 dém
1.000 GHz | 1.840 GHz | 1.000 MHz 1.B1166 GHz | 1.000 GHz | 1.840 GHz | 101 1.85216 GHz | 39,43 dBm
3,000 GHz 1.000 MHz | 2.85605 GHz 3,000 GHz 1.000 MHz | 2.62924 GHz iBm | -
9.000.GHz | 1.000 MHz 6.95892 GHz | 5 E 3.000 GHz | 9.000 GHz | 1.000 MHz 6.99392 GHz | -33.50 dBm -20.50 dB
13.000 GHz 1.000 MHz | 56430 GHz | -33.62 dBm | 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.19338 GHz -33.60 dBm | -20.60 dB
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| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 | 1.000 MHz 907.16892 MHz | —40.46 dBm | ~27,46 0B 30,000 MHz | 1.000 GHz | 1.000 MH 987.76362 MHz —40.39 dém 2
1.840 GHz | 1.000 MHz -39,41 dBm 1.000 GHz | 1.840 GHz | 1.81838 GHz |
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9.000 GHz | 13.000 GHz 1.000 MHz | 80 GHz | -33.46 dBm | -20.46 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | -3, | -20061 dB
13.000 GHz 19,500 GHz 1.000 MHz 28734 GHz -30.64 dBm -17.64 dB 13.000 GHz 12500 GHz 1.000 MHz -30.55 dBm -17,55 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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30,000 MHz 1.000 GHz | 1.000 MHz BE6.60910 MHz | —40,40 dBm | : 30,000 MHz | 1.000 GHz | 1.000 MH 914.44028 MHz
1.840 GHz | 1.000 MHz 1.81796 GHz | -39.50 dBm 1.000 GHz |
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9.000 GHz | 13.000 GHz 1.000 MHz | z 81 GHz | -33.46 dBm | 9.000 GHz | FE GHz | 1.000 MHz | 12.89326 GHz -33.38 dém | -20.38 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.27534 GHz -30.67 dBm 13.000 GHz 12500 GHz 1.000 MHz 18.26684 GHz -30.82 dBm -17.82 d&
—
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FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 14.50 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 14.50 dB Mode suto Sweep
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| Range Low | Range Up | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 862.93103 MHz | —40.39 dBm 30,000 MHz | 1.000 GHz | 1.000 MH 96049225 MKz |
1.840 GHz | 1.000 MHz 1.82132 GHz | -39,74 dBm 1.000 GHz |
1 . _3.000°GHz 1.000 MHz | 0 dBm | 1.820 GHe |
3.000 GHz | 9.000.GHz | 1.000 MHz -33.39 dBm 3.000 GHz | |
9.000 GHz | 13.000 GHz 1.000 MHz | z GHz | -33.61 dBm | -20.61 dB 9.000 GHz | 1.000 MHz | 11.20047 GHz -33.66 dBm | -20.66 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.26934 GHz -30.68 dBm -17.68 dB 13.000 GHz 1.000 MHz 18.27634 GHz -30.54 dBm -17,54 dB
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Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dém Offset 14.50 dB
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| Range Low | Range Up | RBW | Frequency | Power Abs | Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz | 1.000 MHz 280, ] —40.28 dBm 30,000 MHz | 1.000 GHz | 1.000 MH B812.15642 MKz | —40.25 dem
1.000 GHz | 1.840 GH2 1.000 MHz -39.59 dBm 1.000 GHz | 1.82384 GHz | -39.56 dBm
1. . _3.000°GHz 1.000 MHz | 2 dBm | 1.820 GHe | -37.70 dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz -33,51 dBm 3.000 GHz | -33,36 dBm
9.000.GHg | 13,000 Gl 1000 MHz: | 1 GH2 | ~33.54 dBitm S.0006H2 | 13.000 G 1000 Mk | 255851 GHE -33.69 dim |
13.000 GHz 19,500 GHz 1.000 MHz 18.28934 GHz -30.60 dBm 13.000 GHz 12500 GHz 1.000 MHz 18.28734 GHz -30.72 dBm
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LTE Band 25/ 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 14.50 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 14.50 dB Mode suto Sweep
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| Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 96763668 MHz | —80.18 dBm —47,16 0B 30,000 MHz | 1.000 GHz | 1.000 MH 900.38231 MKz | ~60.15 dBm —47.15 dB
1.840 GHz | 1.000 MHz B3979 GHz | -53.13 dBm 1.000 GHz | 63937 -58 -40,36 dB
1 . _3.000°GHz 1.000 MHz | 5 dBm | 1.820 GHe | 2.88286 57,70 -  dB
3.000 GHz | 9.000.GHz | 1.000 MHz -29.80 dBm 3.000 GHz | 3.70089 GHz | -30, -17.19 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.56880 GHz | -53.60 dBm. | 9.000 GHz | 1.000 MHz | 11.19998 GHz -53.32 dém | -40.32 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.30234 GHz -50.55 dBm 13.000 GHz 1.000 MHz 18.26684 GHz -50.57 dBm -37,57 dg
—
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:Spurious Emissions JSpurlnus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 900.38231 MHz | —60.27 dBm | —47,27 0B 30,000 MHz | 1.000 GHz | 1.000 MH 897.95852 MKz | —60.14 dBm —47,14 dB
1.000 GHz | 1.840 GH2 1.000 MHz '8 dBm 1.000 GHz | -59.00 dBm -46,00 d&
1. . _3.000°GHz 1.000 MHz | dBm | 1.820 GHe | i
3.000 GHz | 9.000.GHz | 1.000 MHz 6 dBm 3.000 GHz |
9.000 GHz | 13.000 Gl 1.000 MHz | -53.58 dBm. | 9.000 GHz | 13.000 Gl 1.000 MHz | -53.51 dBém | -40.51 dB
13.000 GHz 19,500 GHz 1.000 MHz -50.71 dBm 13.000 GHz 1.000 MHz -50.71 dBm -37.71 d&
—
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LTE Band 25/ 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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| Range Low | Range Up | RBW | Frequency | Powerabs | ALimif Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 908.30335 MHz | -60.29 dBm | ,29 30,000 MHz | 1.000 GHz | 1.000 MHz | BE0.63218 MHz -60.25 dem —47.25 4B
1.000 GHz | 1.840 GHz | 1.000 MHz 1.83601 GHz | 5 1.000 GHz | 1.840 GHz | -59,46 dBm
1 GHz | _3.000°G 1.000 MHz Bm | 1.820 GHe | _3.000'G 1.0¢ z | 2 n | 33,25 d3
3.000 GHz | 9.000.GHz | 1.000 MHz -30,25 dém 3.000 GHz | 9.000 GHz | 1.000 MHz -31,12 dBm -18.12 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 2.55881 GHz | -53.36 dBm. | 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.54831 GHz -53.57 dém | -40,57 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.22134 GHz -50.57 dBm 13.000 GHz 12500 GHz 1.000 MHz 18.31134 GHz -50.72 dBm 3
‘ i ' )i
um S
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| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 911.04898 MHz | —60.29 dBm | —47,28 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 904.91004 MHz ~60.18 dBm —47,16 B
1.000 GHz | 1.840 GHz | 1.000 MHz 1.83979 GHz | -52.62 dBm 1.000 GHz | 1.840 GHz | 1.000 M 1.B3979 GHz | -53.89 dBm -40,89 dB
_3.000'GHz 1.000 MHz | 2.99302 GHe ! _3.000'GHz 1.000 MHz | 1.93889 GHz -44,67 di
9.000 GHz | 1.000 MHz 3.70118 GHz | i 3.000 GHz | 9.000 GHz | 1.000 MHz 3.70118 GHz | -18.44 dB
3.0 1 13.000 GHz 1.000 MHz | 11.20547 GHz -53.58 dBm. 9.000 GHz | 13.000 GHz 1.000 MHz | 54881 GHz -53.56 dBm | -40.56 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.29284 GHz -50.62 dBm 13.000 5Hz 12,500 GHz 1.000 MHz 18.28184 GHz -50.50 d&ém -37.50 dB
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LTE Band 25/ 10MHz

Ref Level 0,00 dBm Offset 14.50 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 14.50 dB Mode suto Sweep
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|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 91530980 MHz | —60.27 dBm | —47,27 0B 30,000 MHz | 1.000 GHz | 1.000 MH 861:60170 MKz | -60.31 dBm —47,31 46
1.840 GHz | 1.000 MHz -59.35 dBm -46,35 dB 1.000 GHz | 4
1 . _3.000°GHz 1.000 MHz | -44,80 dB 1.820 GHe | 2.8443¢ iBm | H.66'dB
3.000 GHz | 9.000.GHz | 1.000 MHz E 3.000 GHz | 3.75118 GHz | -30.57 dBm -17.57 dB
9.000 GHz | 13.000 GHz 1.000 MHz | z 1 GHz | -53.73 dBm. | 9.000 GHz | 1.000 MHz | 12.54881 GHz -53.44 dBm | -40.44 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28384 GHz -50.66 dBm 13.000 GHz 1.000 MHz 18.29684 GHz -50.63 dBm -37.63 dB
—
' TT | T[ g
= =]
Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep Ref Lavel 000 dém Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HLURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dim
3048 -30 B
40 dBi -40 dBm
o
-50 dBr 1 oy — -50 dBm e
| i el S A e P AAA = A Aerpmns —
- e
-70 d -70 dBm
-80 der -80 dBm
a0 der 90 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spurious Emissions JSpurlnus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 911.04698 MHz | —60.21 dBm | —47,21 0B 30,000 MHz | 1.000 GHz | 1.000 MH 863.41579 MKz | -60.24 dBm —47.24 16
1.000 GHz | 1.840 GH2 1.000 MHz -59.25 dBm 1.000 GHz | 1.63601 dém
1. . _3.000°GHz 1.000 MHz | B | 1.820 GHe | dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz -30,25 dBm 3.000 GHz | dBm
9.000.GHg | 13,000 Gl 1000 MHz: | SEBGH2 | -53.51 dBitm S.0006H2 | 13.000 G 1000 Mk | 2/ SHHGL GHE 2 dem
13.000 GHz 19,500 GHz 1.000 MHz 18.27934 GHz -50.56 dBm 13.000 GHz 1.000 MHz 18.31534 GHz -50.78 dBm
' i l i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EEO07

Page Number : A258 of A531
Report Issued Date : Mar. 19, 2020
Report Version : Rev. 01



=amanas. FCC RF Test Report Report No. : FGO9N2009-01B

LTE Band 25/ 15MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 14.50 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit tjhﬁrk Limit {
-10 AdAR—HEURIOUS LINE ARS BARS -10 déRP—RURIOUS LINE AR
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dim
-30 dB =30 dBrm
T 2 Pl A A AN S AN s v S T RPN RS SR A P At e il
50 dBmy
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StuE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz | 1.000 MHz 93528486 MHz | —40.25 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 901.53658 MKz | —40.17 dBm
1.000 GHz | 1.840 GHz | 1.000 MHz 1.83769 GHz | -31,70 dBm 1.000 GHz | -33.25 dém
1.820 GHez | _3.000°GHz 1.000 MHz | f Bm | 1.820 GHe |
3.000 GHz | 9.000.GHz | 1.000 MHz -33.37 dBm 3.000 GHz | |
9.000.GHg | 13.000:GHa 1000 MHz: | AIEREGHR | ~33.48 dBm ~20.48 dB S.0006H2 | 1000 Mk | 11.20147 GH2 -33.54 dim 20,54 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28334 GHz -30.82 dBm -17.82 dB 13.000 GHz 1.000 MHz 18.27084 GHz -30.62 dBm -17.62 d&
— —
‘ i % ! )il ] i

Middle Channel / QPSK Middle Channel / 16QAM

= e
Ref Level 0,00 dm  Offset 14.50 db Mode Auto Sweep Ref Lavel 0,00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr (@1 Avgrwr
Limit tthﬁrk RS Limit (an
-10 AAE—HEURIONS |INE ARS 5 -10 depE—pPURIONS LINE ARS
_SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
20 d8 -20 dBrm
-30 dBrm
x A A e o) IR T Bers Y P P N s
PP b e — B e bt
-50 dBm
0 B
-70 dB 70 dBm
-80 der -80 dem
a0 der -4 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spurious Emissions JSpurlnus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz | B863.54073 MHz | —40,45 dBm | 30,000 MHz | 1.000 GHz | 1.000 MH 92268116 MHz | -40.41 dém
1.000 GHz | 1.840 GH2 | 1.000 MHz 1.B0159 GHz | -39.58 dBm 1.000 GHz | 1.82930 GHz |
1. ! _3.000°GHz 1.000 MHz | 2.90517 GHe B | 1.820 GHe |
3.000 GHz | 2.000 GHz | 1.000 MHz -33.51 dBm 3.000 GHz |
9.000 GHz 13.000 Gl 1.000 MHz | GHz | -33.58 dBm | -20.56 4B 9.000 GHz | 13.000 G 1.000 MHz | 2.55531 GH:
13,000 GHz 12,500 GHz 1.000 MHz 15.27934 GHz -30.79 dBm -17.7% dB 13,000 GHz 12,500 GHz 1.000 MHz 18.27234 GHz
[ i [ )i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Offsat 14.50 dB Mode Auto Swesp Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 1004100
(@1 AvgPwr
Limit ¢heck
NE_ABS 10 deRP—EPURIONS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
20 48 -20 dBm
-30 dB =30 dBrm
et o3 7R A, AP fon A A
m MWWwMMWM i et ol ot ad
50 dBmy
-60 de -50 d
=70 dBi <70 dBr
-20 der -80 dBm
-0 der 40 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz | 1.000 MHz 877.59870 MHz | ~27,10 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 967.63868 MHz —40.12 dBm
1.000 GHz | 1.840 GHz | 1.000 MHz < 1.000 GHz | 1.840 GHz | 1.B1880 GHz | -39.80 dBm
1 GHz | 3,000 G 1.000 MHz & dh 1,920 GHz | 30006 1.0 z | -3 dBm | )
3.000 GHz | 9.000.GHz | 1.000 MHz E -20.56 dB 3.000 GHz | 9.000 GHz | 1.000 MHz =3 Brm -20.54 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 17298 GHz | -33.57 dBm | -20.57 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | -33.52 dém | -20.52 dB |
13.000 GHz 19,500 GHz 1.000 MHz 18.25885 GHz -30.70 dBm 13.000 GHz 12500 GHz 1.000 MHz -30.71 dBm -17.71 d&
—
‘ i ! )il i

LTE Band 25/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm
SGL Count 100/100

Offsat 14.50 di Mode Auto Swesp

Ref Lavel 000 dém
SGL Count 100/100

Offset 14.50 d&

Mode Auto Sweep

@1 Avgrwr (@1 AvgPwr
Limit tthﬁrk Limit (an
10 AR —BPURICHS | INE_ARS -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
-30 dB -30 dBm
L P I i ot e et i M s OO A - Al PN A IS it S
el
-50 dBm
60 e
-70 dBm
-a0 der 60 dém
a0 der 90 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz | 1.000 MHz | -40.35 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | B91.65567 MHz -40.27 dém |
1.000 GHz | 1.840 GHz | 1.000 MHz -39.54 dBm 1.000 GHz | 1.840 GHz | 1.000 M 1.81954 GHz | 39,48 dBm
3,000 GHz 1.000 MHz | Bm | 3,000 GHz 1.000 MHz | 2.86019 GHz dBm |
2,000 GHz | 1.000 MHz -33.48 dBm 3.000 GHz | 2.000 GHz | 1.000 Mtz 682 GHz | -33.38 dBm
3.0 1 13.000 GHz 1.000 MHz | 19848 GH -33.57 dBm. 9.000 GHz | 13.000 GHz 1.000 MHz | 131 GHz -33.56 dém | -20.56 dB
13.000 GHz 18,500 GHz 1.000 MHz 16.26284 GHz -30.64 dBm -17.64 dB 13.000 GHz 18,500 GHz 1.000 MHz 1528884 GHz -30 48 dém -17,48 dB
— —
i i ' i ot
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 14.50 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit theck Limit
-10 AdAR—HEURIOUS LINE ARS -10 déRP—RURIOUS LINE AR
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
~20 dB -20 dim
=30 dBrm
" P MWW”‘V"W“‘""V“‘\ = PPN e A it b
v - R SR TP A A
50 dBmy
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StuE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 26.21430 MHz | —40.39 dBm | 30,000 MHz | 1.000 GHz | 1.000 MH 867.41879 MKz | —40.44 dBm
1.000 GHz | 1.840 GHz | 1.000 MHz -39,40 dBm 1.000 GHz |
1.820 GHez | _3.000°GHz 1.000 MHz | 1 dBm 1.820 GHe | 286738 G
3.000 GHz | 9.000.GHz | 1.000 MHz K 3.000 GHz | 6.95892 GHz |
9.000.GHg | 13.000:GHa 1000 MHz: | 2 GH2 | ~33.46 dBim ~20.46 dB S.0006H2 | 1000 Mk | 11,19548 GHz -33.56 dim -20.56 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.27434 GHz -30.55 dBm -17.55 dB 13.000 GHz 1.000 MHz 18.29934 GHz -30.43 dBm -17,43 dB
— —
' TT i | T[ g
= =]
Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep Ref Lavel 000 dém Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HLURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dim
-30 dB =30 dBrm
A A ARA A AANAAS I e TP = AL A A ISR o ANA]
o I E———— . et A
—
50 dBmy
e 60 e
-70 dBm
-80 der -80 dBm
a0 der 90 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spurious Emissions JSpurlnus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz B99.89755 MHz | —40.05 dBm ~27.05 dB 30,000 MHz | 1.000 GHz | 1.000 MH 951.94653 MKz | —40.34 dBm —27,34 16
1.000 GHz | i 1.000 MHz E 1 -39.63 dBm 1.000 GHz | 1.82636 GHz | -39, 46 dBm -26 46 dB
1. . _3.000°GHz 1.000 MHz | 1.820 GHe | 2 75 dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz -33.46 dBm 3.000 GHz |
9.000 GHz | 13.000 Gl 1.000 MHz | -33.50 dBm. | -20.50 dB 9.000 GHz | 13.000 Gl 1.000 MHz | 12.55331 GHz
13.000 GHz 19,500 GHz 1.000 MHz -30.61 dBm -17.61 dB 13.000 GHz 12500 GHz 1.000 MHz 18.28334 GHz
' i l i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 1.4MHz

dBm  Offset 14.50 dB Mode Auto Swesp Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit (Lnrnc
PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
=30 dBrm
A, AL PP A Y TP SN
o R e IR STV P
-50 dBm
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz B15.54073 MHz | —40.35 dBm ~27,35 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | B43.66567 MHz —40.36 dem ~27,36 B
1.000 GHz | 1.000 MHz 1dB 1.000 GHz | 1.840 GHz | 1.82972 GHz | -39.57 dém -26,57 di
1 GHz | 'GHz 1.000 MHz | 96 dB 1.920 GHz | _3.000'GHz 1.000 MHz | =3 dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz | E -20.52 dB 3.000 GHz | 9.000 GHz | 1.000 MHz | -33.49 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | 2.56630 GHz | -33.61 dBm | -20.61 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.20147 GHz -33.47 dém |
13.000 GHz 19,500 GHz 1.000 MHz 18.28984 GHz -30.59 dBm -17.5% dB 13.000 GHz 12500 GHz 1.000 MHz 18.29484 GHz -30.75 dBm
—
‘ i i L i
Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
el A e Toe )
P RS Y
— o e o el
-50 dBr
e
-70 d
-80 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 920.95252 MHz —40.25 dBm ~27,25 0B
1.000 GHz | 1.840 GHz | 1.000 MHz -39.51 dBm 1de
3,000 GHz 1.000 MHz | -37.97 dBm 24,07 b
GHz | 1.000 MHz -33.47 dBm -20.47 dB
9.000 GHz | 13.000 G 1.000 MHz | GHz | -33.41 dBm | -20.41 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.27034 GHz -30.51 dBm -17.51 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 3MHz

dBm  Offset 14.50 dB Mode Auto Swesp Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit (Lnrnc
PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
-30 dB =30 dBrm LA
) P P PP MV S = TaTaa LV
" e P~ e ol v St T
—
-50 dBm
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 933.34583 MHz | —40.23 dBm | ~27,28 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | BES. 35482 MHz —40.42 dBm E
1.000 GHz | 1.000 MHz 1.81964 GHz | -39.54 dBm 1.000 GHz | 1.840 GHz | 1.79151 GHz | -39.65 dBm
1 GHz | ) GHz 1.000 MHz | -38,05 dBm 1.920 GHz | 3,000 GHz 1.000 MHz | -37.70 dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz | =3 dBm 3.000 GHz | 9.000 GHz | 1.000 MHz -33.58 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | 11.17748 GHz | -33.57 dBm | 9.000 GHz | 13.000 GHz | 1.000 MHz | -33.58 dBm | -20.58 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28334 GHz -30.74 dBm 13.000 GHz 12500 GHz 1.000 MHz -30.71 dBm -17.71 d&
—
‘ i - 1l 190
Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 8
" B et = il b it nadiib
PRl “wstne! ~
-80 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 76161862 MHz | —40.37 dBm ~27,37 0B
1.000 GHz | 1.840 GHz | 1.000 MHz 1.88672 GHz | -39.50 dBm 26,50 dB
3,000 GHz 1.000 MHz | \B3751 GHz -38.05 dBm | -25,05 R
GHz | 1.000 MHz 6. 2 GHz | =83 Bm -20.54 dB
9.000 GHz | 13.000 G 1.000 MHz | 055 GHz | -3 dBm | -20.61 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28384 GHz -30.67 dBm -17.67 dB
—
i TT )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

dBm  Offset 14.50 dB Mode Auto Swesp Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit (Lnrnc
PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
30 dB 30 dBm -
40 dBi 40 dBm
-50 dBr -50 dBm
I | A A ey AR T AN A PP PR Y TV e
e = 5 i et
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -40 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz SH 1.000 MHz 831.06127 MHz | —80.32 dBm —47,32 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 903.29085 MHz -60.22 dBm 2
1.000 GHz | 1.000 MHz 1.83979 GHz | 1.000 GHz | 1.840 GHz | 1.83853 GHz | -59.13 dBm
1 GHz | ) GHz 1.000 MHz | 2.87386 GHz 1.920 GHz | 3,000 GHz 1.000 MHz | -57.90 dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz 3.70065 GHz | E 3.000 GHz | 9.000 GHz | 1.000 MHz -30.73 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | 11.19348 GHz | -53.70 dBm. | 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.55381 GHz -53.60 dBm | -40.6 |
13.000 GHz 19,500 GHz 1.000 MHz 18.26035 GHz -50.42 dBm 13.000 GHz 12500 GHz 1.000 MHz 18.27984 GHz -50.58 dBm -37,58 dB
—
i TT | T[ )

Highest Channel / 64QAM

Ref Level 0,00 dém Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 dB
40 da
50 dBm—]
N e e ‘MMWM
e
-70 dB
-a0 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz | 951.62150 MHz | 5 ~47,22 dB
1.000 GHz | 1.840 GHz | 1.000 MHz 1.83979 G -46,04 dB
_3.000'GHz 1.000 MHz | -33,21 dB
GHz | 1.000 MHz [ -18.82 dB
9.000 GHz | 13.000 G 1.000 MHz | -53.61 dBm | -40.61 dB
13.000 GHz 19,500 GHz 1.000 MHz -50.68 dBm 37.68 dB
—
i TT )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 25/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

dBm  Offset 14.50 dB Mode Auto Swesp Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit (Lnrnc
PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi -40 dBm |
-50 dBr -50 dBm
1 vk, A S N (ATt e ') R R R P e g
i S gt P
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz SH 1.000 MHz 50.19 dBm —47,18 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 925.59971 MHz -60.24 dBm
1.000 GHz | 1.000 MHz 1.000 GHz | 1.840 GHz | 1.83601 GHz | -59.16 dBm
1 GHz | ) GHz 1.000 MHz | 14 B 1.920 GHz | 3,000 GHz 1.000 MHz | 2.B6558 GHz -57.78 dBm
3.000 GHz | 9.000.GHz | 1.000 MHz E -18.41 dB 3.000 GHz | 9.000 GHz | 1.000 MHz 3.75119 G | -30,21 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | 12.54981 GHz | -53.46 dBm | -40.46 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.55381 GHz -53.48 dBm |
13.000 GHz 19,500 GHz 1.000 MHz 18.29084 GHz -50.69 dBm 3 13.000 GHz 12500 GHz 1.000 MHz 18.27434 GHz -50.72 dBm
' i | il
um
Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 8
40 dBi
-50 dem—}
et gl g P i N b
e
-80 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 0 Hz | —80.33 dBm —47,33 dB
1.000 GHz | 1.840 GHz | 1.000 MHz | -46,46 0B
_3.000'GHz 1.000 MHz | 1.92486 GHz —47,68 dBm | -34,68 dB
GHz | 1.000 MHz 3.81118 GHz | -31.35 dBm -18.35 dB
9.000 GHz | 13.000 G 1.000 MHz | 11.19348 GHz | -53.35 dBm. | -40.35 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.29484 GHz -50.52 dBm 37,52 dB
—
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LTE Band 25/ 15MHz

dBm  Offset 14.50 dB Mode Auto Swesp Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit (Lnrnc
PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
-30 dB y - =30 dBrm v
v ’~ A AN ai ~ A v b i
b T i St/ N e s gt gl
it sandll
-50 dBr -50 dBm
-60 de -50 d
=70 dBi <70 dBr
-20 der -80 dBm
-0 der 40 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 MHz 955.15992 MHz | —40.42 dBm | —27,42 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B06.98901 MHz —40.22 dém
1.000 GHz | 1.000 MHz - 1.000 GHz | 1.840 GHz | -39.29 dém
1 GHz | ) GHz 1.000 MHz | 17 b 1.920 GHz | 3,000 GHz 1.000 MHz | -33.01 dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz | E -20.41 dB 3.000 GHz | 9.000 GHz | 1.000 MHz 6. | -33.59 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | 12.59530 GHz | -33.50 dBm | -20.50 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.19648 GHz -33.58 dBm |
13.000 GHz 19,500 GHz 1.000 MHz 18.30584 GHz -30.65 dBm 5 dB 13.000 GHz 12500 GHz 1.000 MHz 18.27984 GHz -30.60 dBm
' i | il
um
Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 8
] —on PO P SV Y
A0dE pp— —
e
-80 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1.000 ¢ 1.000 MHz 877.59870 MHz | —40,45 dBm
1.000 GHz | 1.840 GHz | 1.000 MHz 1.82174 GHz | -3 dBm
3,000 GHz 1.000 MHz | 2.84651 GHz -37.90 dBm
GHz | 1.000 MHz 6.95892 GHz | =83 Bm
9.000 GHz | 13.000 G 1.000 MHz | 11.20947 GHz | -33.59 dBm |
13.000 GHz 19,500 GHz 1.000 MHz 18.29934 GHz -30.69 dBm
l i
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LTE Band 25/ 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

dBm  Offset 14.50 dB Mode Auto Swesp Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit (Lnrnc
PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
=30 dBrm
B R R A i i ’ . S S PN AP PP PP, PPy e
40
-50 dBm
-50 d
=70 dBi <70 dBr
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MH2 40006 pts StnE 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz BO0.B9755 MHz | —40.18 dBm ~27,16 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 907.15822 MHz —40.25 dem E
1.000 GHz | 1.000 MHz -39.34 dBm 1.000 GHz | 1.840 GHz | 1.82510 GHz |
1 GHz | ) GHz 1.000 MHz | -38,03 dBm 1.920 GHz | 3,000 GHz 1.000 MHz | 2.B6558 GHz
3.000 GHz | 9.000.GHz | 1.000 MHz | -33.34 dBm 3.000 GHz | 9.000 GHz | 1.000 MHz
9.000 GHz | 13.000 GHz 1.000 MHz | 12.57930 GHz | -33.60 dBm. | -20.60 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | Hi: -33.57 dém |
13.000 GHz 19,500 GHz 1.000 MHz 18.27934 GHz -30.44 dBm -17.44 dB 13.000 GHz 12500 GHz 1.000 MHz 18.27134 GHz -30.71 dBm
—
‘ i i L i

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 100/100

Offsat 14.50 di Mode Auto Swesp

@1 Avgrwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 dB
) P DRGPTET T PN VLS P RS SV
AR S —
-a0 der
a0 der
Start 30.0 MHz -H1006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz | 848,99800 MHz | -40.21 dBm | -27,21 dB
1.000 GHz | 1.840 GHz | 1.000 MHz -39.52 dBm -26,52 dB
_3.000'GHz 1.000 MHz | -38.05 dBm | -25,05 dB
GHz | 1.000 MHz | -33.44 dBm -20.44 dB
9.000 GHz | 13.000 G 1.000 MHz | 748 GHz | -33.58 dBm. | -20.58 dB
13.000 GHz 19,500 GHz 1.000 MHz 934 GHz -30.68 dBm -17.68 dB
—
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Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0088
30 Normal Voltage 0.0110
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0106
0 Normal Voltage 0.0094

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0050
-30 Normal Voltage 0.0072
20 Maximum Voltage 0.0093
20 Normal Voltage 0.0000
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.36 4.7 4.7 5.54
Middle CH 3.54 4.84 5.3 5.62 PASS
Highest CH 3.1 4.96 4.84 5.8
Mode LTE Band 26 / 15MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.04 5.59
Middle CH 5.42 5.57 PASS
Highest CH 4.87 5.80
Sporton International (Shenzhen) Inc. Page Number 1 A269 of A531
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LTE Band 26 / 15MHz / QPSK

Lowest Channel / 1RB

Ref Level 30,00 dom  OFfset 14,00 b Ref Level 30,00 dom  OFfset 14,00 b
e att 3048 AQT 2 ms @ RBW 20 MHz e att 30dE AQT 2 ms @ RBW 20 MHz
@155 view @155 view
5 R
o1 o
001 e — C— o 001 e — — —
k'
| \
= - = -
| 1
1 Y
1€ ﬁ £ l\
| | 1
1€ 1€ \
{CF B31.5 MHz Maan Pwr + 20.00 dB {CF B31.5 MHz Mean Pwr + 20.00 dB
Gomplemantary Cumulative Distrbution Function samples: 130000 Gomplemantary Cumulative Distrbution Function
Mesn__ | Peak | crest | 109 | 105 | pase | poise | Mesn__ | Peak | crest | 109 | 106 |
Trace 1 [ 2198 dam 36 dam 3,39 db 251 ds 333de 536 oF 23046 Trace 1 [ 2176 dém | 27.16 dam 542 b Zilds <08 dB
il ] il

Middle Channel / Full RB

Ref Level 30,00 dim
fo att

Gffset 14.00 a8
3048 AQT

Ret Level 30,00 dom  Offset 14,00 d8
2 ms @ RBW 20 MHz e att 30dE AQT 2 ms @ RBW 20 MHz
@155 View @155 View
[

001 C—_ —_—d— = B — 001 e — —
| \
= = -
\
1€ 1€
\
1€ 1€ -
i i
{CF B36.5 MHz Maan Pwr + 20.00 dB {CF B36.5 MHz Maan Pwr + 20.00 dB&
Gomplemantary Cumulative Distrbution Function samples: 130000 Gomplemantary Cumulative Distrbution Function Samples: 130000
Mesn__ | Peak | 109 | 105 | mase | poise | Mesn__ | Peak | crest | 109 | | pase | poiew |
Trace 1 [ 2153 dém 272 dB 335 dB 554 0B Z.54.06 Trace 1 [ 2201 dém | 27.97 dém 556 b 235 db 4.4 dp 42 dB
-
) [y i W e
=l
Ref Level 30,00 dom  OFfset 14,00 b Ref Level 30,00 dom  Offset 14,00 A8
e att 3048 AQT 2 ms @ RBW 20 MHz e att 30dE AQT 2 ms @ RBW 20 MHz
@153 view @153 view
o1
001 — e — —_ e — - 001 e — —
= = -
\
e X |
1€ i 1€ 5
| i
| |
1E B 1E .
{CF B41.5 MHz Maan Pwr + 20.00 dB {CF B41.5 MHz Maan Pwr + 20.00 dB&
Gomplemantary Cumulative Distrbution Function samples: 130000 Gomplemantary Cumulative Distrbution Function Samples: 130000
Mesn__ | Peak | crest | | 105 | pase | poise | Mesn__ | Peak | crest | 109 | 106 | pase | poiew |
Trace 1 [ 2200 dém | 25,11 dam 311 dE 307 d& 5,10 oF .10 & Trace 1 [ 2151dam | 27.94dEm ©.03 0B Z 46 dB <17 dB 4.5 dB 43 dB
— T
) W e ) [
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LTE Band 26 / 15MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 30,00 dim

Offset 14,00 di

fo att

3048 AQT

2ms @ RBW 20 MHz

Ref Level 30,00 dim

Offset 14,00 di
e att 3048 AQT 2 ms @ RBW 20 MHz

@155 view @155 view

o1 o

001 e _— e — — — 001 e —

= - =

1€ - 1€

1€ 1€
{CF B31.5 MHz Maan Pwr + 20.00 dB {CF B31.5 MHz Mean Pwr + 20.00 dB
Gomplemantary Cumulative Distrbution Function samples: 130000 Gomplemantary Cumulative Distrbution Function Samples: 130000

Mesn__ | Peak | crest | 109 | 105 | mase | poise | Maan Peak | crest | 109 | 106 | pase | poiew |
Trace 1 [2151ddm | 26.21 dam 470 B 296 dB <61 de 4.70 db 4.75 db Trace 1 [ 2095 dam | 2736 dém €37 dB 265 db <70 d8 5.00 4B
il ] il

Middle Channel / 1RB

Middle Channel / Full RB

Ref Level 30,00 dim

Offset 14,00 di

o att 3048 AQT 2 ms ® RBW 20 MHz

@153 View

Ref Level 30,00 dim

Offset 14,00 di

fo att
@153 View

3048 AQT

2ms @ RBW 20 MHz

\
1€ 1€ -
1
|
|
1€ 1€ —
i
{CF B36.5 MHz Maan Pwr + 20.00 dB {CF B36.5 MHz Mean Pwr + 20.00 dB
Gomplemantary Cumulative Distrbution Function samples: 130000 Gomplemantary Cumulative Distrbution Function Samples: 130000
Mesn__ | Peak | crest | 109 | 105 | mase | poise | Maan Peak | crest | 109 | 106 | 1% | po1ew |
Trace 1 [ 2110ddm | 2645 dam 535 dB 3.04 do 516 d& 530 oF £.30 4B Trace 1 [ 2098 dém | 27.50 dém 6.2 0B 250 dp <81 d8 dp 623 d8
- —
)i (X )i

Highest Channel / 1RB

H

ighest Channel / Full RB
&l
Ref Level 30,00 dém Offset 14.00 d8 Ref Level 30,00 dém Offset 14.00 d8
b Att 30 48 AQT 2ms & RBW 20 MHz b Att 30 4B AQT 2ms & RBW 20 MHz
@153 View @153 View

6,01

6,01

{CF B41.5 MHz Maan Pwr + 20.00 dB {CF B41.5 MHz Mean Pwr + 20.00 dB
Gomplemantary Cumulative Distrbution Function samples: 130000 Gomplemantary Cumulative Distrbution Function Samples: 130000
Mesn__ | Peak | crest | 109 | 105 | pase | poiow Maan Peak | crest | 109 | 106 | pase | poiew |
Trace 1 [ 2126 dém | 26,11 dam 455 db 275 db <67 db 484 db 57 b Trace 1 [ 2058 dam | 27.47 dém 650 OB 3.01 dB <81d8 5,50 d& 6.20.dB
= £
) [ i W e
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LTE Band 26 / 15MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 30,00 dom  Offset 14,00 A8
o att 3048 AQT 2 ms ® RBW 20 MHz

Ref Level 30,00 dom  Offset 14,00 A8
o att 3048 AQT 2 ms ® RBW 20 MHz

@153 View

@153 View

6,01

6,01

|CF B31.5 MHz

Maan Par + 20.00 d8

|GF 831.5 MHz Moean P + 20.00 dB

Gomplemantary Cumulative Distrbution Function
Masn__ | Peak | crest | 109 | 105 |

Trace 1 [2131 d8m | 25.37 cBm 506 OB 293 ds <8idB

i1

Gomplemantary Cumulative Distrbution Function Samples: 130000
Mesn__ | Peak | crest | | 106 | pass | 100 |
Trace 1 [ 2095 dém | 27 34 dém 3% 0B 7zdB 5.50 B B
)i [ CIRCTET

Middle Channel / 1RB

Middle Channel / Full RB

Ref Level 30,00 dom  Offset 14,00 A8
o att 3048 AQT 2 ms ® RBW 20 MHz

Spectrinm [a

Ref Level 30,00 dom  Offset 14,00 A8
o att 3048 AQT 2 ms ® RBW 20 MHz

@153 View

@153 View

6,01

6,01

|CF 836.5 MHz

Maan Par + 20.00 d8

|GF 836.5 MH2 Moean P + 20.00 dB

Gomplementary Cumulative Distribution Function

Samples: 130009

1 Function

Gomplementary Cumulative Distribut samples: 130000

Mesn__ | Peak | crest | 109 | 105 | 106 | poioe | Mesn__ | Peak crest | 109 | 106 | pase | poiew |
Trace 1 [ 2107 dém | 26.55 dam 548 B 504 db <75 dB ESLdE Trace 1 [ 2 Bm_| 27.66 dBm 6.6l 0B 250 dp <70 d8 5.57 0B
- _
)i )i [ LTI

Highest Channel / 1RB

Highest Channel / Full RB

Ref Level 30,00 dom  Offset 14,00 A8
o att 3048 AQT 2 ms ® RBW 20 MHz

Ref Level 30,00 dom  Offset 14,00 A8
o att 3048 AQT 2 ms ® RBW 20 MHz

@153 View

@153 View

CF 841.5 MHz

Maan Par + 20.00 d8

GF B41.5 Muz Moean P + 20.00 dB

Gomplementary Cumulative Distribution Function

Samples: 130009

Gomplementary Cumulative Distribution Function samples: 130000

Mesn__ | Peak | crest | 109 | 105 | pase | p.oiow Mesn__ | Peak | crest | 109 | 106 | pase | poiew |
Trace 1 [ 2132 dém | 26.30 dém 458 db 272 dB <55 dB 457 db 4.50 d& Trace 1 [ 2076 dém | 2732 dam 655 0B 3.01ds <81d8 5,50 d& 6.20.dB
T - e T -
i W e )i (I

26dB Bandwidth
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Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM

Lowest CH 1.23 1.23 3.04 3.01 4.96 4.92 9.69 9.73 | 14.15 | 14.45

Middle CH 1.22 1.23 2.93 3.04 4.89 4.96 9.81 9.71 | 14.45 | 14.48

Highest CH 1.23 1.22 2.96 2.98 4.92 4.86 9.83 9.69 | 14.42 | 14.42

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.22 3.00 491 9.97 14.93
Middle CH 1.23 3.00 4.89 9.81 14.51
Highest CH 1.23 3.03 4.96 9.87 14.45
Sporton International (Shenzhen) Inc. Page Number 1 A273 of A531
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LTE Band 26

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

Ref Level 30,00 dom  Offset 1400 d6 w RBW 20 bhs RetLavel 30,00 dom  Offset 14.00 08 w RBW 30 bz
e At 308 SWT 63245 @ VBW 100kHz  Mode Auto FFT e ALt 0GR SWT 632 ps w VBW 100kHz  Mode Auto FFT
Sl Count 1007100 S6GL Count 1007100
[@ 1Pk Max @10k Max
T LR 641 dim T LR 3
20 daimn SENGNOM 20 dai 124,61610 MH;
ettt ot ool 5 1 A WAy ;
101 diim—t A 10 dem—t f “\
\ ‘ \
o & o
i 2 LS
tod L = 10 o i=
J { T
/ \ f
20 - 20 .
o Ny Ly IS = PN SR e P
Hn o = e | \
40 di -40
S04 1 -50 dim—+
60 08 — 60 i
OF 24,7 MHz, 1001 pts Span 2.8 MHzZ CF 824.7 MHz, 1001 pts Span 2.8 MHzZ
Marker Markar
Type | Ref | Tre | | Function | Function Result |l Type | Rat | Tre | Function Result |l
[ T a] " B dowr 15552 MHz M1 T a] T
T1 1 ~8.33 dém rida 26.00 d8 Tl 1
T2 i -3.53 dam q factar 673.1 T2 i 671.5
-
i | ] i

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Ref Level 30,00 dom  Offset 1400 d6 w RBW 20 bhs RetLavel 30,00 dom  Offset 14.00 08 w RBW 30 bz
30ME SWT  62.2ps w VBW 100kHz  Mode Auto FFT e ALt 308 SWT  63.2ps e VBW 100kHz  Mode Auto FFT
Sl Count 1007100 S6GL Count 1007100
(@ 1Pk May [@ 1Pk Max
T 1648 dilmy 1
13679090
20 drr 20 daim
10 dem i 10 dam : \
o - o
. =, =
10 d - 10 d -
\ / \
/ | \
T 204 - —- F
% A \n
30 -
40 df A0
50 df 50 di -
50 —_— &0 o
OF A36.5 MHz 1001 pts Span 2.8 MHzZ CF 836.5 MHz, 1001 pts Span 2.8 MHzZ
Marker Markar
Type | Ref | Tre | X-valus | Y-value | Function | Function Result |l Type | Rat | Tre | X-valus | Y-value | Function | Function Result |l
Mi | ] 835, 7009 16.48 dam nas dowr 1.5168 WHz M1 ] EED) nas dowr 1.0308 MHz
T1 1 8356902 MH2 ~5.41 d8m rida 26.00 da Tl 1 rida 26.00 da
T2 3 BIT7. 107 MH: -5,73 dém q factar T2 3 679.4
i ] [ i J -

Highest Channel / 1.4MHz / 16QAM

)
Ref Level 30,00 dbm  Offset 14,00 0B = RBW 30 khe Ref Level 30,00 d5m  OFset 1+.00 8 e RBW 20 tho
ke At 3048 BWT 63255 w VBW 100kHz  Mode Aute FFT ke At 3048 BWT 63 2)s & VBW 100kHz Mode Aute FFT
Gl Count 1007100 SGL Count 1007100
= [@ 17k My
T il i il
20 dam ry 20 dam
0 di - Y s iy e "y
S = 1 —— F o : . 10 dem—t Vil kil Ak AL \ 1.2
69 I \
I
o - 0 -
/ ol Y
10 dl J: 100 di 4 =
20 + - - 20 ——f A =
E— 2= - - : S L R
=300 + 3B
0 -0
50 d S d
50 dB _— 50 o
CF 848.3 MHz 1001 ps Span 2.8 MHz CF 898.3 MHz 1001 prs Span 2.8 MHz
marker marker
Type | Ref | Trc | A-value | Y-value |__Function | Function Result |l Type | Ret | Trc | A-value | Y-walue |__Function | Function Result |l
ML | 48,0762 MHE 16.17 dam ndB dowr | M1 | : 5 dam ndB dowr |
71 S| ~3,76 dBm e 7| S| 75 dBm e
T2 2 i -5.52 dém G factor T2 2 -11,02 dam G factor
| J |
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LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

fef Level 30,00 dom  Oset 14,00 db w RBW 100 vht RatLavel 30,00 dom  OFset 1+.00 A8 w RBW 100 vht
e ALt e SWT 195 w VBW 300kHz  Mode Auto FFT e ALt 08 SWT 19z @ VBW 300kHz  Mode Auto FFT
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Type | Ref | Tre | | Function | Function Result |l Type | Rat | Tre | *-valus | Function Result
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T2 1] -5.35 dam G factor 2718 151 1l 826,9985 MHz |
-
] | [

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

fef Level 30,00 dom  Oset 14,00 db w RBW 100 vht RatLavel 30,00 dom  OFset 1+.00 A8 w RBW 100 vht
e SWT 195 w VBW 300kHz  Mode Auto FFT e ALt JeE SWT 19z @ VBW 300kHz  Mode Auto FFT
Sl Count 1007100 S6GL Count 1007100
[@ 1Pk Max @10k Max
T [IETEN] T [IETEN]
20 i oy 20 dam 4
bataia — — __nam X ek ) HidE g
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205185 " = 20 g
30 df 30 d
40 df A0
50 df 50 di -
-50 dBm—1- -60 dim—t- -
OF A36.5 MHz 1001 pts Span 6.0 MHZ CF 836.5 MHz, 1001 pts Span 6.0 MHZ
Marker Markar
Type | Ref | Tre | X-valus | Y-value | Function | Function Result |l Type | Rat | Tre | X-valus | Y-value | Function | Function Result |l
Mi | ] ; 1515 dam nas dowr o351 M1 ] [ nas dowr 039
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T2 3 -B.11 dém q factar T2 3 actar
g .11 gt . . 0 =
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fef Level 30,00 dom  Oset 14,00 db w RBW 100 vht RatLavel 30,00 dom  OFset 1+.00 A8 w RBW 100 vht
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Type | Ref | Tre | *-valus | | Function | Function Result |l Type | Rat | Tre | *-valus | Y-value | Function | Function Result |l
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T2 i 18 9E6E 1M -B.50 dam q factar T2 i ~9.35 dam
' T '
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2009-01B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30,00 dom  Offset 14,00 d6 e RBW 100 bhz RatLavel 30,00 dom  OFset 1+.00 A8 w RBW 100 vht
e ALt eE  SWT 195 w VBW 300kHz  Mode Auto FFT e ALt JeE SWT 19z @ VBW 300kHz  Mode Auto FFT
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Marker Markar
Type | Ref | Tre | *-valus | Function | Function Result |l Type | Rat | Tre | *-valus | Y-value | Function | Function Result
Mi | ] H: nas dowr M1 ] 526,83 W 14,03 dam nas dowr 4
T1 1 rida Tl 1 824,032 M -11.33 dém
T2 i q factar T2 i 523,948 b | -12 18 dém
-
i | ] i

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

fef Level 30,00 dom  Oset 14,00 db w RBW 100 vht RatLavel 30,00 dom  OFset 1+.00 A8 w RBW 100 vht
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Marker Markar
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il T - T -

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

)
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Type | Ref | Trc | Y-value |__Function | Function Result |l Type | Ret | Trc | A-value | Y-walue |__Function | Function Result
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—
i | ] i
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SPORTON LAB.

FCC RF Test Report Report No. : FGO9N2009-01B

LTE Band 26

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

fef Level 30,00 dom  OFset 14,00 db w RBW 300 vht RatLavel 30,00 dom  OFset 14,00 B w RBW 300 vht
e ALt IEE SWT  128.6us w VBW L MHz  Mode Auto FFT e ALt 0GR SWT  126ps @ VBW  1MHz  Mode Auto FFT
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-
| J - |

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

fef Level 30,00 dom  OFset 14,00 db w RBW 300 vht RatLavel 30,00 dom  OFset 14,00 B w RBW 300 vht
IEE SWT  128.6us w VBW L MHz  Mode Auto FFT e ALt 30¢8 SWT  126ps @ VBW 1 MHz  Mode Auto FFT
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Highest Channel /
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